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5.8G SDR, 1.4MHz BW CA mode 
 

TestMode Antenna Channel DTS BW[MHz] FL[MHz] FH[MHz] Limit[MHz] Verdict 

1.4M-CA Ant1 
5730.12 1.098 5729.568 5730.666 0.5 PASS 
5786.12 1.100 5785.566 5786.666 0.5 PASS 
5846.12 1.106 5845.566 5846.672 0.5 PASS 

 
1.4MCA_Ant1_5730.12 

 
1.4MCA_Ant1_5786.12 

 
1.4MCA_Ant1_5846.12 
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5.8G SDR, 3MHz BW 
 

TestMode Antenna Channel DTS BW[MHz] FL[MHz] FH[MHz] Limit[MHz] Verdict 

3M Ant1 

5730.5 2.118 5729.432 5731.550 0.5 PASS 

5784.5 2.154 5783.414 5785.568 0.5 PASS 

5844.5 2.118 5843.444 5845.562 0.5 PASS 

 
3M_Ant1_5730.5 

 
3M_Ant1_5784.5 

 
3M_Ant1_5844.5 
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5.8G SDR, 10MHz BW 
 

TestMode Antenna Channel DTS BW[MHz] FL[MHz] FH[MHz] Limit[MHz] Verdict 

10M Ant1 

5732.5 8.820 5728.080 5736.900 0.5 PASS 

5788.5 8.900 5784.060 5792.960 0.5 PASS 

5844.5 8.880 5840.080 5848.960 0.5 PASS 

 
10M_Ant1_5732.5 

 

10M_Ant1_5788.5 

 

10M_Ant1_5844.5 
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5.8G SDR, 20MHz BW 
 

TestMode Antenna Channel DTS BW[MHz] FL[MHz] FH[MHz] Limit[MHz] Verdict 

20M Ant1 

5735.5 17.920 5726.540 5744.460 0.5 PASS 

5787.5 17.800 5778.540 5796.340 0.5 PASS 

5839.5 17.760 5830.540 5848.300 0.5 PASS 

 
20M_Ant1_5735.5 

 

20M_Ant1_5787.5 

 

20M_Ant1_5839.5 
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Appendix A.4: Test Results of Radiated Spurious Emissions 
 
Note: Testing was carried out within frequency range 9kHz to the tenth harmonics.  

The measurement results below 30MHz and above 18GHz were greater than 20dB below the limit, so only the radiated 
spurious emissions from 30MHz to 18GHz were reported. 

 

30MHz - 1GHz (Worst case) 
 

EUT Information 
EUT Name: DJI Mini 2 SE  

Model: MT2SD  

Test Mode: SDR 5.8G_1.4M_5784.5MHz  

Order No/Sample No: 168389903/A003336027-006  

Test Voltage:: Battery  

Remark: Temp 23 Humi:56%  

Test Standard: FCC 15.407  

Tested By: Kei Zhang  

Reviewed By: Terry Yin  
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

33.443500 17.04 40.00 22.96 100.0 H 0.0 -22.4 

100.761500 14.41 43.50 29.09 100.0 H 27.0 -19.0 

263.964000 26.90 46.00 19.10 100.0 H 278.0 -17.0 

360.042500 27.74 46.00 18.26 100.0 H 328.0 -14.6 

924.049000 31.03 46.00 14.97 100.0 H 228.0 -4.8 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 

 

  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN22WMZD 003 

Page 18 of 98 

 

 

 
 

EUT Information 
EUT Name: DJI Mini 2 SE  

Model: MT2SD  

Test Mode: SDR 5.8G_1.4M_5784.5MHz  

Order No/Sample No: 168389903/A003336027-006  

Test Voltage:: Battery  

Remark: Temp 23 Humi:56%  

Test Standard: FCC 15.407  

Tested By: Kei Zhang  

Reviewed By: Terry Yin  
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

34.365000 20.74 40.00 19.26 100.0 V 329.0 -22.2 

49.109000 21.74 40.00 18.26 100.0 V 281.0 -18.3 

106.387500 14.22 43.50 29.28 100.0 V 316.0 -18.8 

382.207000 20.85 46.00 25.15 100.0 V 0.0 -14.2 

929.141500 30.02 46.00 15.98 100.0 V 180.0 -4.7 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Above 1GHz 

Note: The highest waveform in the figure is 5.8G SDR Fundamental. 

 

5.8GHz SDR, 1.4MHz BW 
 

EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5728.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1198.390000 --- 37.01 54.00 16.99 100.0 H 87.0 1.1 

1198.730000 46.50 --- 74.00 27.50 100.0 H 87.0 1.1 

5728.500000 --- 94.53 / / 100.0 H 334.0 13.9 

5728.500000 102.27 --- / / 100.0 H 334.0 13.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5728.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5728.500000 --- 105.02 / / 100.0 V 273.0 13.9 

5728.500000 113.66 --- / / 100.0 V 273.0 13.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5728.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11457.391667 --- 38.34 54.00 15.66 100.0 H 232.0 13.4 

11473.616667 47.53 --- 74.00 26.47 100.0 H 316.0 13.6 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5728.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11456.900000 49.27 --- 74.00 24.73 100.0 V 195.0 13.4 

11456.900000 --- 46.04 54.00 7.96 100.0 V 195.0 13.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5728.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5625.788889 55.19 68.20 13.01 100.0 H 178.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5728.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5634.650000 54.98 68.20 13.22 100.0 V 139.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5784.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1196.010000 47.21 --- 74.00 26.79 100.0 H 265.0 1.1 

1196.520000 --- 37.12 54.00 16.88 100.0 H 265.0 1.1 

5784.500000 --- 93.03 / / 100.0 H 331.0 14.0 

5784.500000 101.09 --- / / 100.0 H 331.0 14.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5784.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5784.500000 --- 103.39 / / 100.0 V 0.0 14.0 

5784.500000 112.34 --- / / 100.0 V 0.0 14.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5784.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11568.016667 --- 38.36 54.00 15.64 100.0 H 54.0 13.4 

11569.000000 46.77 --- 74.00 27.23 100.0 H 271.0 13.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5784.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11569.000000 51.25 --- 74.00 22.75 100.0 V 185.0 13.4 

11569.000000 --- 47.86 54.00 6.14 100.0 V 185.0 13.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5844.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2339.430000 50.48 --- 74.00 23.52 100.0 H 196.0 6.8 

2339.940000 --- 43.72 54.00 10.28 100.0 H 196.0 6.8 

5844.500000 --- 93.32 / / 100.0 H 214.0 14.2 

5844.500000 101.59 --- / / 100.0 H 214.0 14.2 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5844.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1994.670000 49.54 --- 74.00 24.46 100.0 V 296.0 6.0 

1997.730000 --- 39.62 54.00 14.38 100.0 V 43.0 6.0 

5844.500000 --- 103.19 / / 100.0 V 275.0 14.2 

5844.500000 112.30 --- / / 100.0 V 275.0 14.2 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5844.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11688.966667 --- 38.42 54.00 15.58 100.0 H 230.0 13.3 

11697.325000 47.01 --- 74.00 26.99 100.0 H 167.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5844.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11688.966667 50.14 --- 74.00 23.86 100.0 V 0.0 13.3 

11688.966667 --- 46.49 54.00 7.51 100.0 V 0.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5844.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5943.586111 57.28 68.20 10.92 100.0 H 127.0 14.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M_5844.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5965.308333 58.57 68.20 9.63 100.0 V 16.0 14.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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5.8GHz SDR, 1.4MHz BW CA 
 
 

EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5730.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2339.770000 50.26 --- 74.00 23.74 100.0 H 176.0 6.8 

2340.110000 --- 42.32 54.00 11.68 100.0 H 176.0 6.8 

5730.000000 --- 95.04 / / 100.0 H 298.0 13.9 

5730.000000 102.81 --- / / 100.0 H 298.0 13.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5730.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5730.000000 --- 103.63 / / 100.0 V 269.0 13.9 

5730.000000 112.12 --- / / 100.0 V 269.0 13.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5730.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11460.341667 --- 39.42 54.00 14.58 100.0 H 238.0 13.5 

11461.325000 47.19 --- 74.00 26.81 100.0 H 238.0 13.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5730.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11460.341667 51.97 --- 74.00 22.03 100.0 V 195.0 13.5 

11460.341667 --- 49.05 54.00 4.95 100.0 V 195.0 13.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5730.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5637.888889 55.62 68.20 12.58 100.0 H 352.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5730.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5614.911111 56.31 68.20 11.89 100.0 V 319.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5786.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5786.000000 99.51 --- / / 100.0 H 302.0 14.0 

5786.500000 --- 90.94 / / 100.0 H 302.0 14.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5786.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5786.000000 --- 101.78 / / 100.0 V 274.0 14.0 

5786.000000 109.82 --- / / 100.0 V 274.0 14.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5786.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11572.441667 47.67 --- 74.00 26.33 100.0 H 244.0 13.4 

11572.441667 --- 42.10 54.00 11.90 100.0 H 244.0 13.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5786.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11571.950000 52.46 --- 74.00 21.54 100.0 V 354.0 13.4 

11571.950000 --- 49.70 54.00 4.30 100.0 V 354.0 13.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5846.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5846.500000 --- 92.95 / / 100.0 H 336.0 14.2 

5846.500000 101.00 --- / / 100.0 H 336.0 14.2 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5846.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1199.750000 47.84 --- 74.00 26.16 100.0 V 260.0 1.1 

1199.750000 --- 38.81 54.00 15.19 100.0 V 260.0 1.1 

5846.000000 --- 103.66 / / 100.0 V 274.0 14.2 

5846.500000 111.61 --- / / 100.0 V 289.0 14.2 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5846.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11688.475000 --- 38.42 54.00 15.58 100.0 H 54.0 13.3 

11692.408333 46.68 --- 74.00 27.32 100.0 H 254.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5846.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11692.408333 51.58 --- 74.00 22.42 100.0 V 354.0 13.3 

11692.408333 --- 49.32 54.00 4.68 100.0 V 354.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5846.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5940.583333 57.99 68.20 10.21 100.0 H 278.0 14.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_1.4M CA_5846.12MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5971.761111 58.17 68.20 10.03 100.0 V 11.0 14.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 

 
  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN22WMZD 003 

Page 51 of 98 

 

 

 
 

 
5.8GHz SDR, 3MHz BW 
 

EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_3M_5730.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2338.920000 50.14 --- 74.00 23.86 100.0 H 194.0 6.8 

2339.940000 --- 42.51 54.00 11.49 100.0 H 183.0 6.8 

5730.500000 --- 93.34 / / 100.0 H 303.0 13.9 

5731.000000 101.83 --- / / 100.0 H 295.0 13.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_3M_5730.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5731.000000 --- 102.83 / / 100.0 V 272.0 13.9 

5731.000000 112.62 --- / / 100.0 V 272.0 13.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_3M_5730.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11446.083333 46.38 --- 74.00 27.62 100.0 H 186.0 13.3 

11460.833333 --- 38.74 54.00 15.26 100.0 H 237.0 13.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_3M_5730.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11460.833333 --- 48.98 54.00 5.02 100.0 V 354.0 13.5 

11461.325000 52.60 --- 74.00 21.40 100.0 V 354.0 13.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_3M_5730.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5626.094445 55.57 68.20 12.63 100.0 H 213.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_3M_5730.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5615.827778 55.76 68.20 12.44 100.0 V 264.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: DJI Mini 2 SE 

Model: MT2SD 

Test Mode: SDR 5.8G_3M_5784.5MHz 

Order No/Sample No: 168389903/A003336027-006 

Test Voltage:: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Average 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5784.500000 --- 93.11 / / 100.0 H 299.0 14.0 

5785.000000 101.52 --- / / 100.0 H 299.0 14.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 

 

  


